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Kopotka XapaKTePUCTHKA JIKapChKOro 3acofy

PTOPYPAII LIS TH €KL BP 50mr/3in

1. Ha3sea nikapcekoro 3aco0y
Dropypauun s iH’exuiit BP (bpurancpka dbapmakones) 50mr.mn

2. SIKiCHMH Ta KinbKicHuii CKJIaj

Kosxen dnaxon micturs
®ropypauns.... 50 mr
Bona mns in’exuiii... QS

3. Jlikapceka hopma
[TIpozopuii 0e36apBHuit a60 maiixe 6e3bapBHuUit pozunn,

4. Kniniuni XapaKTepUCTHKH

4.1 Iokazanus o0 3aCTOCYBaHHA

Dropypaunn nokasaumii JIOPOCIIUM.

Dropypauun nokasanuii AN JIKYBAaHHA TaKHX 3710AKICHIX HOBOYTBOPEHb i 3aXBOpPIOBAHE:

- Y MKYBaHHI MeTacTaTHUYHOrO KOJIOPEKTANILHOrO paky:;

AK I0NOMDXKHE JIiKyBaHHSs PaKy ToBcTol Ta npsamoj KHILIKH;

- Y JNKyBaHHi TpOrpecyoyoro paky mutyHky;

- Y JIKyBaHHi TpOrpecyrouoro paky mimmmyHkoBoi 3aJ103H;

- Y JNiKyBaHHi lporpecytoyoro paky CTpaBOXoy;

* Y JKyBaHHI nommpenoro a6o METaCTaTUYHOIO paKy MOJOYHOT 3aJ103M;

* AK IONOMIKHe NiKyBaHHs Y nauieHTiB 3 onepaGesHum TIEPBHHHUM IHBA3UBHHUM PaKoM MOJIO4HO]

WHI Y NaUienTiB, ski PaHille He nikyBamcs;
- Y JUKYBaHHI NOKaIbHO pelnIMBYyI090r0 a0 MeTacTaTHyHOro TIIOCKOKTITHHHOTO paKy royioBy Ta
wui.

4.2 JlosyBauns Ta cnoci6 3aCTOCYBAHHSA

2!03!BHHHH

Ta nepesaru miis KOJKHOr0 natjieHra.



Cnoci6 3acrocyBanns
¢ropypamn Mmoskua BBOZMTH ISAXOM BHYTpilIHEOBEHHO] IH’ €Kil y Burms g bommoca, indysii aGo
3

5-
Oesnepepehoi HY3iT npoTsrom KiIbKOX aHiB. Lle 3aranppi nopanu. Byap nacka, 3BEPHITbCA 110

Hoza S-Q)Topypaunny Ta CXema JKyBaHHA 3aexarh BiZl o6paHoi cxemu TiKyBaHHs, NOKa3aHp,
3aranpHOro cramy Ta NIOTIepeIHBOrO JTiKyBaHHs nauienta. Cxemy JTiKyBaHHs BIJIPI3HAIOTECS B
3aNeKHOCTI Bin komGinaniy S-dropypaunny 3 inmumy HUHTOTOKCHYHMMHU 3acoGamu aGo 1031
doninosoi KUCJIOTH, 1110 BUKOPUCTOBYEThCS 0JIHOYaCHO.

Kinbxicrs LMKIIB, 110 34CTOCOBYIOTECA, Mac BH3HAyaTy TKYFOYHif JKap 3anexkHoO Bix MicleBux
NPOTOKOMIB  NiKyBaHHs Ta PCKOMEeHAaNIA; Gepyyn jo YBaru  yCHIWIHICTb JTiKyBaHHs Ta
TIEPEHOCUMICTE y OKpemux NalieHT]B.

1. Kaxekcis

2. Tsxka oneparis Y TIepion npoTsrom nonepennix 30 auip
3. 3Hukenns $yHkuii kictkoporo MO3Ky

4. Topymwenns yHKuii nevinku ago HUPOK

HeobxianicTs KOpUryBaHHs nosyeanus a6o UPUIHHEHHST npuiiomy fpenapary sanexurs Big
BUHUKHEHHA HebGaskaHux peaxLiii. ['emartonoriyna TOKCHYHICTb, Taka sk SHMXKCHHS pIBHA
TeHKoUuMTiB (< 3500/MM*) Ta/aBo KLUIBKOCTI  TpoMGoLmTin (< 100000/mMMm3), moske BUMaratu
NPUTIMHEHHS NiKyBaHHA. Pimenng TIpO NOHOBINIEHHS JiKyBaHHS Mac NPUAMATH JliKkap 3ajexuo BiJl
KJHIYHOro CLeHapiro.

Koo PEKTAJIbEHU N pak:

TIKYBaHHs. 5-Gropyparmn TIePCBaXHO BUKOPUCTOBYBATH PasoM 3 doniHoBolo KkucaoTOMO. Cxemu
MKYBaHHS, siKi yacTo BHKOPHCTOBYIOThCSA, Takosk MOCAHYIOTE S-pTopyparm | doninory KUCIIOTY 3
IHIIMM U XiMioTepaneBTuyHuMy 3acobamu, Takumm gk ipHHOTEKaN (FOLFIRI FLIRI),
okcaninnarun (FOLF O0X) a6o o6unsa pa3oMm ipuHOTeKaH j OKCaliriaTuu (FOLFIRINOX).




Hianason n03 S-Q)Topypauuny, AKWH 3a3BHYaif BHKOPHCTOBYEThCA, BapitoeThcs Bl 200-600 mr/m?
MOBEepxHI Tina. Jlo3a Takosu 3MIHIOETBCA 3aJIe’KHO BIL BHYTPIlIHbOBEHHORO OommocHOro BBeCHKS
abo GesnepepeHoi BHYTPIIIHLOBEHHOT IHQY3iT.

Cxemu nosyBanns TaKOXK BIAPI3HAOTECS 3a71e3KHO BIJ cxemu XiMioTepariii, i 03y S-Q)Topypaunny

Kinbkicts uuknig 3aJIeKUTDb Big cxem JIKYBaHHSI, fKi BHUKOPHCTOBYIOTbCS, a Takox Bij KJIiHIYHOTO
pilleHHs Ha ocHOB] YCILWHOCTI NiKyBanHs Ta NIEPECHOCUMOCTH.

Pak monounot 3aJ103U:
2 dR MOJIOYHO! 3aJ103U:

S-gropypaunn  3a3puyaj BUKOPHCTOBYETLCS B cxemax XimioTepamii B KOMOiHauii 3
uuknodochaminom j MeToTpekcatom (CMF), ago enipybinuHom, nukiaodochaminom (FEC) a6o
METOTpeKcaTom | NeKOBOpHHOM (MFL). 3Buuaitnuii Alanas’oH 103 cTaHOBUTE 500-600 mr/m?

TOBTOPIOETBCS KOXKHI 3-4 Tykui. Ipu AOTIOMIDKHOMY JliKyBaHHi TICPBUHHOIO 1HBA3UBHOrO paky
MOJIOYHOI 321031 TpuBaicTs NKyBaHHS 3a3BHyalif CKJIaJac 6 LUK,

Pak wnynky ta pak racr 0€30(areanbHOro nepexony:

Ha nanuit moment beKOMeH/I0BaHa nepionepaiiina XiMioTepanis 3a cxemoro ECF (enipy6imun,
HHCIIaTkH, 5-¢propypanun). PexomenpoBana nosa S-dTopypauuny cranosury 200 mr/m? NOBEPXHi
Tina Ha 00y Y BHUAni  Gesnepeprnoi BHYTPIIIHEOBEHHO] iHDY3iT nporarom 3 THXKHIB.
Pexomennyerncs 6 UHMKIIB, ane ue 3ame)uth Bill ycmimHocTi NKYBaHHS Ta nepeHocumocTi
Nipenapaty namjieHrom.

Pak crpapoxo ny:

AKa UMKIIYHO MOBTOPIOETHCH B 3aJIC)KHOCTI BiJ cxemMu TiKyBaHHS.

Y Bumanky PaKy HHXHBOI YacTHHu CTPaBOXO4y 3a3BHuaii PEeKOMeHAyeTbCs  nepionepauiiina
XimioTepanis 3a cxemoro ECF (énipy6ium1, Lucnnaty, S-gropyparun). Pekomennorana noza 5-
chopypauI/my CTaHOBUTL 200 Mr/m2 TIOBEPXHi Tija Ha A00y, sIKy BBOJSTS Y BUrIsizi Gesnepeprroi
BHYTPIIIHbOBEHHO] HQY3iT npotarom 3 Trkmis 1 IOBTOPIOKOTE LK 1iuHo.

lono sacrocyranus 5-¢Topypauuny/uncnnarnﬂy B KOMOIHauii 3 npomencroro Teparniero,
3BEPHITBCS 110 JiTepaTypu.

Pak MY HKOBOT 3aJ103U:

S-ropyparun BUKOPHCTOBYIOTE  mepeBaxo Yy KoMmOGiHamii 3 doninoBoro  kucororO abo
remunrabidom. Jlosa BapilOETEC B Meskax 200-500 mr/m? NIOBEPXHI Tina Ha 100y y Burmsai
BHYTPILIHBOBEHHOT 6o m0cHO] IH’€eKUii abo BHYTPIIIHLOBEHHOT HOYsii 3anexHo BIZl peskuMy Ta




UMKJIYHO MOBTOPIOETHCS.

Pax roniou ta muy:
LAK I'OJIOBM Ta LIK]:
S-¢ropyparyn 3aCTOCOBYIOTH MepeBasykHO Y KoMOiHawii 3 muennatinom abo kapGormmartuHowm, Mo3za

BapiloEThCs B Meikax 600-1200 mr/m? NOBEepXHI Tina mHa 100y 'y Burmszi OesnepeppHoi
BHYTPILIHBOBEHHO] IHQY3iT mpoTsiroM Kinpkox AHIB, KA LIUKJIIYHO TMOBTOPIOETECS B 3aJIeXHOCT] Bij

Ilono 3acrocysanns 5 —d)Topypaumy/uchnaTHHy abo KapGonnartuny B KOMOiHalil 3 npomeneroio
TEPA€, 3BEpHiThCS 10 JiTeparypu.

Ocobnusi 2PYNU nayicHmig:

Hopymenus dyHKLT HUPOK 200 nevinku

ono naujenrig 3 HUPKOBOIO 260 neyinkoporo HEIOCTATHICTIO peKOMeHyeThes OyTu
o0epexxHUMH i, MOKIIMBO, I0BENETHCS 3MEHITUTH J03y.

Jlroam noxunoro BIKY

Kopekuis nosysanus ne noTpidHa.

4.3 Tporunokasauns
[lineniena uyrnugicrs, 10 Gropypauuny a6o 1o Oyab-s1KOT 3 HaBeaeHX AOTIOMI>KHUX PEYOBHH.

®Topypaumn MpOTHNOKazanuii B HacTymHUX BHUIIaIKaX:
* Taxxi ingeknii (Ranpuknap, orepisyBanbHuii repriec, BITpSIHA Bicma).
* Hyxe ocnabneni naujenry.
* Henpecis «kictkororo MO3KY TMiClIA TnpomeHeBof Tepanii  a0o nikysauHs IHIIKUMK
MIPOTHNYXTUHHUMM 3ac06amu.
* JlikyBaHHs Hesnosakicunx 3aXBOPIOBaHb.
* Tsxxe ypaxkenus neuinky,
* ODropypauun (5-FU) ne mosxna 34CTOCOBYBATH y KOMOIHALIT 3 OpuBYaHMHOM, COPHUBYIMHOM
Ta aHanoramu. Bpusynaun, COPHBYIHH Ta aHaJIOry e TIOTYXKHUMHU IHTi6iTOpamu depmenty
III/IFi,[IpOHipI/IMiI[HH,HCFiI[pOI‘eHEBH (A1), mo MeTabonizye 5-FU.
* Oropypauun (5-FU) nHe wmosxua MIpU3HavaTH  nauieHTam, FOMO3HUIOTHUM  mo/10
ﬂHriz{ponipHMiﬂnnaeriﬂporeﬁazn (AIT).
* Dropypauun CYBODPO NPOTHIIOKA3aHMIA BAriTHHM iHKanm abo xiHkam, ski FOAYIOTh Py ALIO.
*  Binomuii nosuuii gedinur ,ILHFiIIpOHipI/IMi,llI/IHIleI‘iI[pOI‘GHEBI/I (ATITI).




HalHUKYMIA piBenp JelKouuTi (W.B.C.) 3a3Buyaji CIOCTEPIraeThest Misk 7-M i 14-m JAHEM I1epIIoro
Kypey, ane ivomi no 20 pmis. 3asBuyail ix Kingbkicry NIPUXONUTE B HOpMY Ha 30-if JIeHE.
Pexomenayerncs M1060BHit MOHITOpHHT TPOMOOLIUTIB | NiApaxyHoK W.B.C., i nikyBanns noTpidHO
MPUITUHNUTH, AKIIO KilTbKicTh TPOMOOLMTIB Briaze nuye 100 000 na MM* aGo kinbkicTs W.B.C.
lajae Hnxue 3500 Ha mm3, JIKwo 3araspHa KUIBKiCTB CTAaHOBHTE Menue 2000 Ha mM3, a 0C00JIMBO
NPY HasIBHOCT] FPanynouuToneHii, namieyra PEKOMEHAYETBCS MOMicTHTH B 3aXMCHY 13014110 B
CTauloHapi Ta nposecTy BI/UOBIHE TTiKyBaHHs A 3ano0iraHus cucTemui IHpekuT.

AKIIO € O3HAKH WTYHKOBO-KMIIKORMX NOOIYHYX peakuiii, Takux sx CTOMATHT, Hiapesi, KpoBOTeu] 3
LITYHKOBO-KHILIKOBOTO TPpakTy abo KpoBoTeya g Oynb-sikomy micr. ChiBBigHOmEHHS M
€PEKTUBHOIO Ta TOKCHYHOO AO3010 HeBelMKe, i TepaneBTHyna BIANOBiAL 6e3 neBHOro CTyIeHs
TOKCHYHOCTI € MaJIOWMOBIpHO}O. Tomy cnin 6yru 0bepexHIM npu BUOODI nawieHTip Ta KOPUI'YBaHHi
AO3yBaHHA. ¥V pasi cunbHOT TOKCHYHOCTI NiKyBaHHs criipg OPUTTMHUTH.

Kapriotokcuunicry,

TSKKOT Kap1ioTOKCHYHOCT] JIKYBaHHS ciig NIPUITUHUTH.

Dropyparmn noTpidbHo 3aCTOCOBYBaTH 3 06epeskHicTIO Nali€HTaM 3i 3HUKEHOO byHkuieio HUPOK
M NCYIHKK abo KOBTAHMIErO, Iicas sacrocysanns dropyparuy MOBIOMJISIIOCH TIpo OKpeMi
BUNAZIKK  CTeHOKapaii, Bigxuienp EKT rta pigko indapkry MioKapa. Tomy mnotpi6uo OyTH
00eperHIMH Tpy NiKyBaHHi MAaLi€HTIB, sKi BIYYBaIOTh Gip Y TPYyIAX mij yac kypeis NiKyBaHHsI,
abo nauienTig i3 CCPLEBUMH 3aXBOPIOBAHHAMMU B aHaMHes],

Ennedanonaris




rinepaMOHiMquy CHUedanonariro, neﬁkoeﬂue(banonaﬂ}o), NMOB’S3aHUX i3 JKYBaHHsAM  5-
dropypaunnom. Osnakamu abo cumnTomMamu eHUedanonarii € 3miga NCHXIYHOrO  cTany,
CIUTYTaHICTh CBiTOMOCTI, Ae30pieHTallid, KoMa a6o arakcis. ko y namienra 3'SBIAETLCS Gy ip-

KpoBi. ¥V pasi nigsumenns PiBHA amiaky B CHPOBATL KPOBi posmnoyary aMIaKO3HIKYIOYy Tepartiro.
Heo6xinna obepexHicTs P 3acTocyBaHHi dTopyparmry namieHtam 3 HUPKOBOIO Ta/abo

Hedinur ,ZU/IFiI[pOHipI/IMi,HI/IHI[eI‘iIlpOFeHaSH (AT1D):

His I 00Mexye mBuaKicTs Karabonizmy S-dTopypanmny. Tomy nauienry 3 Aediuurom 1)
MalTh  MiABULIEHUE PU3HK  TOKCHYHOCTI, mnoB’s3aHoi 3 q)TopnipMMiaMHaMM, BKJIIOYaoyy,
HalpuKnau, cromarur, Aiapero, 3ananeqHs CJIM30BOI 060J10HKH, HEHTporneHiro Ta HeHPOTOKCHYHICTE.
Tokcuynicrs, MOB’s13aHa 3 nedinurom AT, 3a3Buyaii BHHHKAE Mijl yac nepruoro LMKy JIIKYBaHHSs
a0bo micis 36inbmenny J103H.

[osnuit nedpinur JI1)T

Hosnuii pediur I 3yctpivaeTses piaxo (0,01-0,5% €BpONeoinHoi pacu). [MTauienty 3 MOBHUM
nediuurom HITT MaroTs Bucokuis PH3HK TOKCHYHOCTI, 1m0 3arpoxye XHUTTIO abo € CMEpTEINbHOLO, i
HE MOBMHHI OTpUMYBaTH IH ekt ¢ropyparmny.

HacrkoBuii nedpiupr AT1T

3a HassBHUMHU OUIHKaMM, 4acTKOBHi] Aedivmr IITJT Bpaxkae 3-9% nacenenns €BPOTIEOINHOT pacy.
Hauientn 3 vacrkopum aediumrom I marory i IBUILEH 1 PU3HK TAXKKOI Ta moTeHwuijino
HeOesneyHol mis skurTy TOKCHYHOCTI. [N o6mexenns i€l TokCHYHOCT] OTpibHO po3riaHyTH
MOJIUBICTh 3MEeHIIeHHS f164aTKoBol n03u. Jlediur HIT notpi6uo PO3IsinaTh sik napamerp, sixcmii
CIliJL BDAXOBYRATH y moeananmi 3 IHIIMMH PYTHHHUMHE 3aX0JlaMM IMOJI0 3HUKEHHS 103H, 3HWKeHHsI

3aCTOCOBAH].

['enoTnnHa XapaKkTepucruka aedinury AT

Tectysanns Nepe NiKyBaHHAM Ha PLAKiCHI MyTauii reya DPYD moxe ineHTHdikysary NaLiexTiB 3
aedinmrom I,

Horupu Bapianty DPYD ¢.1905+1G>A [Takosx Bizomuii sik DPYD*2A), c.1679T>G [DPYD*]3],
C.2846A>T ¢.1236G>A/HapB3 MOXYTb BUKIMKaTH NIOBHY BiACYTHicTh aGo 3MEHIIEHHS




depmenTaruphof aKTUBHOCTI JIIT]1. Tumi PIAKiCHI BapianTH Takosx MOXKYTb OyTH mNoB’s3ani 3
MiABULLEHUM PH3UKOM TSKKOT aGo HeOesneyyoy AL ZKUTTSA TOKCUYHOCTI,

Binomo, mo nepnj FOMO3UIOTHI Ta ckiagnj FETePO3UroTHI MmyTamii B JoKyci rena DPYD
(Hanpukna, KOMOiHawii yotnprox BAPIaHTIB 3 NpuHaiimyi OIHUM anenem c.1905+1G>A a6o
¢.1679T>G) 3ymosmorors NOBHY abo Mmaiike NOBHY BIACYTHICTE AT pepmenratusnoro

Hacrora rereposurorhoro FeHotuny ¢.1905+1G>A B reni DPYD Y NaLi€HTIB €BponeoiHof pacu
CTaHOBNThL 6an3bKO 1%, 1,1% s ¢.2846A>T, 2,6-6,3% s BapiaHTiB c.1236G>A/HapB3 10,07
10 0,1% nns ¢.1679T>G., MaHi npo 1acToTy 4OTHpPKLOX BapianTis DPYD g IHIIMX rpynax HaceJleHHs,
Kpim €BpONeoinHoi, obmexeni. Ha JaHUH MOMeHT Y0THpHU Bapiantu DPYD (c.1905+1G>A,
C.1679T>G, c.2846A>T i c.1236G>A/HapB3) BBAXalOThCA NpaKTHYHO BIACYTHIMU B NOMYJSILisiX
apukaHcekoro (-aMepHKaHCBKOFO) abo asificbkoro noxomkenus.

®enorunna XapaKkTepucTuka nediuuty JII1]

Hns dpenorunnor XapaKTEePUCTUKK nedinmTy AT PCKOMEHNlyeTbCs BUMiprOBaTH JA0TepaneBTHYHi
PiBHI €HIOreHHOrO cyberpary JTITJ] ypauuny (U) y nnasmi kpoi.

[Tinpueni KOHUEHTpauii ypauuny no JKYBAaHHS MOB’s13aH] 3 MABMINEHUM pU3HKOM TOKCHYHOCT].
Hespaskaroun ua HEBU3HAYEHICTh MOPOroBUX 3HAyeHs YPaluIy, IO BU3HAYAIOTH MOBHHH Ta
1actkosuit nedinnr AT1]T, PiBeHb ypanuny g KpoBi > 16 Hr/mMit i < 150 nr/mr 0TpiGHO BBaXkaTy
O3HAaKOK YaCTKOBOTro aepiuuty I Tta TMOB’SI3aHUM i3 MiABHIIEHMM PHU3UKOM TOKCUYHOCT]
C]JTOpﬂipI/lMiLII/IHy. Pigens ypauumiy B KpoBi > 150 ur/mp NOTPIGHO BBaXaTH 03HAKOIO IIOBHOT

He pekomennyerscs Tpubane nepebyBanHs iy COHAYHUMH  TMIPOMEHAMU 4epe3  pu3HK
dorouyrmmpocti,

3 obepesxnicTio 3aCTOCOBYBAaTH MaLieHTaM, s TI€peHeCcIn BUCOKI 1103M ompominens Oprasis
MaJjoro Tasa.

Tepanertuynuii MOHITOpUHT JIKapCLKOro 3aco0y 5-Q)TOQypauI/IH

TepanesTuynuis MOHITOPHHT S-dpropypaumny moxe NMOKPAIHTH KNiHIYHI pe3ynbraTy Y HaLi€eHTIB,
AKI OTPUMYIOTS OesrniepepaHi 1HDy3iT S-dropypauuny, SMCHIUYKOYH TOKCHYHICTH Tg MOKpauyoyu
edextnBHicTs. AUC Mae OyTH Bix 20 10 30 Mr x ron/n. Kom6inauis S-dropypauuny Ta (ostinoBot
KHCIIOTH




Hpodins  rokcnunocri S-Q)Topypaunny MOXE OyTn mnocunenuii ago 3MIHEHUH  doninoBor
KHC0TO10. Halibinpy NOWHPEHUM U NpostBAMY € NICHKOMIEeH s, MYKO3UT, cTomMaTur Ta/a6o niapes, siki
MOXKYTE 00OMeKyBaTH n03y. Skuo 5-¢ropypauun i doninoa kucnora BUKOPUCTOBYIOThCY B
KombiHauii, gosy d)Topypaany Y BUNAJKaX TOKCHYHOCT] NOTPIOHO 3MeHmNUTH Oinbiue, Hix npu
3acToCcyBaHHi dropypaumny OKpeMmo. TokcuunicTs, mio criocTepiraeTees  y NalieHTIB, skj
OTPUMYBaNU KoMOiHailo, 3a O3HaKamMu noxibua no Ti€el, o crocrepiranacs y NalieHTIB, ski
OTpUMYBamu S-propyparun OKpemo.

TOKCUYHOCT],

Kinku PENPOAYKTHBHOrO Biky Ta YOJIOBIKH IOBHHH] BUKOPHCTOBYBaTH edekTuBHy KOHTpauemnuiro
migvac i o 6 MICSILIB mics JIKyBaHHsI,
[Mauienru, ski NpuimMaroTs Genitoiy OAHOYACHO 3 dTOpypaumnom, mosuny;j IIPOXOAUTH perynspHe

00CTeNKEHHS H€PE3 MOXKIMBICTD NiaBUILEHHS piBHS deHiToiny B rnazmi KpOBI.

exuiit BP micturs 7,78 mmons (178,2 mr) HaTpiro Ha MaKCUMalbHy 1060By 103y
(600 mr/m2). Lle norpi6Ho BpaxoByBaTH 100 NaLi€HTIB, sKi nepedyBaloTe Ha gier 3
KOHTPOJIbOBaHMM BMicToM HaTpiro.

Hoaiaowmnocz, O pi3HI 3acobu Oioximiuno MOZYJIFOIOTh NPOTUITYXIMHHY eeKTUBHICTD aGo
TOKCHYHICTB }ropyparny. [Tommupenj lIpenapatu BKIrOYalOTE METOTpekcar, METpoHiazon,
NeiKoBOpUH, iHTepdepon anbda Ta anonypumon,

Edexrusnicts | TOKCHYHICTh 5-(1)Topypaum1y MOXYTb MiJBHILyBaTHCS NpH  3acToCyBaHHi 5-
$ropypauuny s KOMOiHawii 3 doninosoo kuciororo. Ilo6iuni edekry MOXYTb OyTH 6inpwm
BUPQXEHUMU | moxke BUHUKHYTH CUJIBH] Aiapest. Tlpu ONIHOYAaCHOMY BBesieHHI 600 wp/p?2
chopypaunny (B/B 6omocHo Pas Ha Tk ziens) 3 dosninoporo KHCII0TOlO criocTepiranucs HebesrneyHi
AJIS JKUTTS Jiaper.

Y KOMGIHALIT 3 inm vy Mienocynpecusammy PCYOBMHAMU Heob6Xinua KOpeKuis ao3u. V BUIIAJIKy
CYRYTHLOT abo monepenupoi [IPOMCHEBOT Tepanii moske OyTH HeoGXimHmM SHWXKEHHS J103H.
Kapnioroxcnunicry, AHTPALMKIIIHIB MOke MiABHILYBaTHCS,




OTPUMYBaH dropyparun i LUCIIaTHH,
[ToBinomnsnocs NIPO 3Ha4YHe NinBUIIEHHS IPOTPOMOIHOBOrO 4acy Ta MHO y kinpkox NauiexTIB, sKi

dropypaunny. Amnanorn HYKI€031iB, Hamp., OpuBymun | COPUBYIMH, MOXYTb CHpHYMHKTH
MiABHILEHHS KOHUEHTpawi{ S-¢ropypaumny a6o HIIMX ¢ropripuminunip Y mnasmi Kpogi, mpo

Y nauienris, sxj OAROYACHO npuiiMany penitoiy T3 ¢ropypanun, NOBIOMIIsIOCS 11po M ABUIIEHHS
KOHLCHTpaLii peniToiny B masmi KPOBI, IO cnprymmsio CUMIITOMHU TOKCHYHOCT] denitoiny.
Dropypaunn nocumoe JUIO IHIINX UMTOCTATHKIR T4 NIPOMEHEBOT Teparmif.

Y nauienris, sxj OTPUMYBaU uMknogochamip, METOTpeKcaT Ta 5-¢ropypaum, J0laBaHHA
TIa3UIAHUX AlypeTHkin NPU3BOIMIO 110 Ginpm BHPAXXCHOTO 3HMKEHHS KimbkocTi TPaHyJIOLNTIB
MOPIBHSIHO 3 NauieHTamu, siki ge OTPUMYBaH Tiazumu.

I'enatorokcuunicry, (nizxBumenns PIBHSI I1ysKHOT docdarasy, TpaHcaMiHa3z abo Olnipy6iny) yacro
cnocrepiranacs y Nali€eHTIB, sIKj OTPUMYBanu S-propypawun Y KOMOiHawii 3 neBamizonom.
HOBi,IIOMHﬂHOCﬂ, IO 'y nangieHris 3 PakoM  MomouHoi 3ano3y KOMOiHOBaHa Teparig
LKodochamigom, METOTpeKcarom, 5-¢ropypamunom i TaMOKCU(]eHOM MABMILYE pH3MK
TpomOoeMboTiyHKx SIBUIL,

[pu OZIHOYAaCHOMY 3acTocyBanHi BiHOpeb6iny Ta S-tropypatmny/doninosoi KHUCTIOTH MOKe
BUHUKHYTH TAXKHIA, NOTeHLijiHO HeOe3neYnuit 1s xurTy MYKO3MUT.

4.6 PepruibnicTs, BaTITHICTS i MakTanis

BaritHicTe:




DeprunpHicTe:

Yonosikam, sikj OTPUMYIOTH JIIKyBaHHs dropypaunnom, ne PEKOMEHIYETECS MaTy AWUTHHY Mij yac |
POTAroM 6  Micauis nicny NIPHIIHHEHHsT  NiKyBaHHs. Ilepen nikysannsm Clix otpuMaty
KOHCYIbTaLi0 11010 30epexeHHs CIIEPMHU Yepe3 MOoKTHUBICTE HE3BOPOTHOrO Gesmmimy BHaCJi ok
Teparnii Gropypaunnom.

[onyBanus CPYILIO:

Ockinbkn HEBIJIOMO, 4M MpoHuKae dropypauun y TPyaAHe MoJoKko, roayBanms Ipyaato notpiGuo
MPUIIMHATH, AKIIO MaTH Npuiimae dropypargu.

4.7 Buiug na 3MaTHICTHL KepyBaTH TPAHCIOPTHUMH 3aco6amu Ta NpalloBaTH 3 MexaHisMamu
Hocnimkens wosmo BIUIMBY Ha 31aTHICTH KepyBaTy aBTOMOOLJIEM Ta npawoBaTy 3 MeXaHi3MaMH He
MPOBOAMIIOCE.

3YMOBHTH HEraTUBHUIA BMTHE Ha HEPBOBY CHCTEMy Ta 30poBi 3MiHK
aBTOMOOINA a60 poGori 3 BaXXKNMH MeXaHi3zMamy.

Ho6iuna peaxnis

Cicrewa oprawin [ Frequency |
(De6meLHa HeHlTpomneHis
YK€ 4acTo

Mienocynpecist (nouarox: 7-10 nuis, Hazip: 9-
14 nnis, BIJIHOBJIEHHs: 21-28 JIHIB),

/ HeHTponewis, TpoMOGoUnTOMNE 51, JeHKoneHis,
ArPaHyJIOLMTO3, aHeMis Ta aHIUTONeH]s

Bponxocnasm, IMyHocympecis 3 Mi IBUIEHUM
PHU3UKOM iHpeKIi],

. . Jlyxe yacto
[Topywenns 3 60Ky iMyHHO]

CUCTEMU

[ndekuii Ta inpasiy

Pinko

Jly>xe yacto

Efidopis
Mosxe BUHUKHYTH 000pOTHMIT cTay




[Topyenns 30py

OA3Hb, KOH’FOHKTHUBIT, Griedapur

Jly>e yacto [wemiuni nopymenns EKT
BiJ‘IL Y TPYAsX, CX0XKHi Ha CTEHOKapiro
Apurwmis, indapkr MioKapa, imemis MioKap/a,

MIOKapIuT, cepresa HE0CTATHICTH,

Heuyacro

panToBa cepuesa cmeprs.
Kapaiotokenani mo6iupi edekTn 31e6inbMI0r0
. BUHHKAIOTh NPOTATOM TOIMH miciig NEpUIOro
Hyxe pigxo . i 3
UMKy TIKyBaHHS. [cHYe minsumenuii PH3HK
Kap1l0TOKCHYHOCT] Y NauieHTIB i3

HOMEPEIHLOI0 IeMiuyHOo XBOpPOOOIO cepiis
Hesinomo Taxikappuis, 3aJMILIKA, NepUKapaUT
Llepebpanbua, kumkora ta nepudepnyna

IIIEMist, CUHIpOM Petino, TpomGoeMbouis,

Pinko

TPAKTY 1y’e nowupeni i MoxyTs OyTu
HeOe3NeYHUMH 111 KUTTS. Myxkosur
(cromarur, eosodarir, dapunrir, MPOKTHT),

3HeBO/IHEHHS, cercuc, BHMpa3Ka Ta KpoBOTeua
HUTYHKOBO-KHMIIKOBOIO TPakTy (MOske

TIPU3BECTH JI0 MPUNHHEHHS Tepanii), TyneHns.
HOLHKO,L[)K@HHH KIITHH neuinky
. Hexkpos neuinky (BUNAZKM 3 NeTanbHum

HAaCJIi IKOM), YKOBYHKii CKJIEPO3, XOJIELUCTUT
Alopecia, Palmar-plantar erythrodysaesthesia
syndrome (hand-foot syndrome)




Hepmarur, sminy WKipH (HanpHkmaz, CyXiCThb
WKipH, epo3ist TPILUKH, epuTema, cBepOixk
MaKyionamnynbo3uuj BUCHII), eK3aHTeMa,

Iopytienns 3 Ooky
PEIPONYKTUBHOT CUCTEMU Ta

4.9 Iepenosypauns

CuMNTOMY Ta 03HAKK TIepeLI03yBaHHs M0 1iGHI 10 06iYHKX Peakii, ane 3a3enuaii 6ipm BUPaXKEH,
3OKpEMa, MOKYTh BHHUKHYTH Tak] noGivHi peakuii:

Hynora, OmoBanHs, Alapest, BUpasku Ta KPOBOTEYI MTyHKOBO-KHIIKOBONO TPaKTy, NPUrHiYeHHs
(yHKUIT KicTkoBOTO MO3KY (BKJIFOUaroyy TpomGouHTONEH i, JefiKoneHio, arpaHyyonMTOo3).

3acTocyBaTH BiI[HOBilIHy Teparnito.

5. ®apmakonorivni BJIACTHBOCTI
5.1 ®apmakogunamiymi BJIACTHBOCTI

AC30KCUHYKIICOTHT  Biy NCpeIIKOIKae  cunTesy JHK, O110KyrOUH II€PETBOPEHHS
AC3OKCHYPHMIMIOBOW  kucnotw g TUMIIUIIOBY KHCJIOTY  KJIITHHHUM depmentom
TUMIAWIIATCHHTETA3010, DTOpPYpaUuI TakoxK MOKe TCpeLIKOIKaTH cHHTe3y PHK.

5.2 ®apmakokineTnyni BJIACTHBOCTI




PIIMHY i TKaHuHK MO3KY.

FoNmH; nonan 90% BueomuTHCY MPOTAroM nepwoi rogunu. Permrta MeTaboizyeTbes [IePEBaXHO B
NMeyiHui 10 HeakTHBHUX MeTabomiTie 3a nomomororo 3BHYaWHUX MeXxaHi3Mmig oprauismy ns
ypauuny. Tlopymenns GyHKUIT neuinky MOX€ npusBecTH g0 YNOBIJILHEHHS MeTabomismy
(ropypauuny i moxe OyTH notpi6ua KOpekuis qo3u.

S-propyparmn Kataboi3yeTpcy bepmenTom anriﬂponipHMiﬂHHﬂeriﬂporeHeBH (A1) no HaGarato
MEHLI  TOKCUYHOro anriﬂpo-S-q)TopypauHHy (FUH2). Hurinponipumiminasa posiernoe
mipUMiIMHOBe Kinbue 3 YTBOPEHHAM 5—(pTopype'monponiOHOBOi' kucnoru (FUPA). Hapewri, n-

ypeino-nponionasa poswenmoe FUPA no a-(bTop—nanaHlHy (FBAL), siknit BuonnthCs i3 ceuero.

5.3 Hokniniyni AaHi mwoxo Gesnexy

Hokniniyna iHpopManLis ge Oyna Bkmouena, OCKINBKH  KJTiHiuHui{ npodine  TokcuyHoCT
dropypaumy OyB BcTaHORNEHUIT Mic s barathox pokis KiiniuHoro 3aCTOCYBaHHHI.

6 ®DapmauesTnynj XapaKkTepUuCTHKH

6.1 Cnucox AOMOMIKHHX PeYyOBHH
Iinpokeun Hatpiro BP

Tpuc-Gydep (TpomeTamun) BP

Bona 111 in'exuiit BP

6.2 HecymichicTs

METOKJIONpamiom, MopdiHoMm, OHZIAHCETPOHOM, NapeHTepaLHIM Xap4yBaHHAM, BIHOpPeTb6iHOM Ta
IHIUMY aHTpalMKIiHaM K,

Binnosrneni posuuny e TYXKHHMH, TOMY PEKOMEHAYeTbCA  yHHKATH 3MIIIYBaHHA 3 KHCIUMK
fipenapatamu. 3a BiacytHocri AOCTIJDKEHb CYMiCHOCT] e NikapehKuif 3aci6 pe MO’KHa 3MilnyBaTu
3 IHIWHMK TKapChKUMU 3aco6amy.

6.3 Tepmin NPHIATHOCTI
Tepmin npugatnocri HEpO3KpuToro ¢akona: 2 poku.
Pnakon nicns nepmoro BIAKPHBaHHS: BHKOPHCTOBYBaTH Biapasy micns BIIKPUBaHH3,




Tepmin npunarnocri MCTs po3BeeH s
[Ticns pospepenns 130TOHIYHUM PO3SYMHOM IioK031 posuny CTabinbHMii 10 5 roguy IIPpU KIMHATHI i
TeMIeparypi.

KOpHCTYyBay.

6.4 Oco6aupi 3an06ixkHi 3axo01n npu 36epiranuni
30epiratu npu TeMNEpaTypi Huxkye 25°C. 3axumaru Big ceitia. He oxonomkysaru ta He
3aMOpOXKYBaTH.

6.5 Tun i Bmicr YNaKOBKH

6.6 Oco6.ausi 3ano0ixkHi 3ax01u MPU MTOBO/IUKEHH] 3 JKaPCLKUM 3a¢060M i Horo yrunizauiy

lHeTpykuii 3 Buko MCTaHHS LINTOTOKCHYHKUX PeyoBUK
®ropypauun nosunen BEOIIMTHCH TiibkK KBasidikopanum JniKapem, sKuii mae MOCBI/l 3aCTOCYBaHHs
XIMioTepaneBTHyHyx Npenapatis npotu paxy, a6o nij Horo Harnsom.

BOAM abo disionoriynoro po3unHy. Kpem Fi,[[pOKOpTI/IBOHy 1% MoxHa BUKOPUCTOBYBATH 115
MIKYBaHHS THMYaCcOBOro MOKOOBaHHs wKipw. [Tpu YPaxeHHI oveit a6o npu Bmxanmu; YM KOBTaHH]|
Npenapary Heo6XimnHo 3BEPHYTHCA 110 JTiKaps.

[lepua gonomora

[lonananns g oui: HEraltHO NPOMHUTH BO 0O Ta SBEPHYTHCS J10 JTiKaps.
Ilpu nonananni ya WKIPpY: peTenbHO BUMUTH BOJIOIO 3 MUJIOM i 3HATH 3abpynHenuii ogsr.
Banxannus, TPOKOBTYBaHHS: 3BepHyTHCH 10 JiKaps.




IHeTpykuii LLOJI0 NPUrOTYBaHHS

a) Ximiorepanepruumyi 3ac00M noBMHH] FOTYBATHCA 110 3aCTOCYBAHHA Tinpky (axiBuamu, si

BH3Ha4YeHOMY Micryi,
C) [lepconan, sxui BUKOHYe Wi npouenypu, NOBUHEH OyTH HanexHuM YMHOM 3axuieHuii

YTunizauis

npury, KOHTEliHepH, abcop6yioyi MaTepiand, posuun Ta Oyab-skuit inmmii 3a0py THeHuU
Marepian Heo6xiaHo NOMICTUTH B TOBCTHif MOMIETUNCHOBUH makeT aGo IHIIMI  HenpOHUK i

Use Incrpykuis 1010 3acTocyBanus
PosunnunKy

FOAMH npu 25°C i3 34CTOCYBAaHHAM INIOKO3M 5% aGo Xlopuny Hatpito 0,9% s IH’eKLii a60 Bou
AT IH ekl y KoHLeHTpauii 0,98 mr/mo (bropypauymy.

3 MikpoGionoriyyoi TOYKM 30py mpomykT crnin BUKOPDHUCTOBYBAaTH HeraiiHo. Jkmo ioro ne
BHUKOPHUCTAJIN HeraiiHo, BIZUIOBI JabHicTs 32 yac Ta YMOBH 30epiranus nepen BUKOPHUCTaHHAM Hece
KOpHUCTYyBay,

Ao fipenapat HabyBae y posuuni KOPHYHEBOro ab0o TeMHO-3%0BTOrO KOJIEOpy, Horo motpi6Ho
YTHI3YBaTH.

Pewty posunnip HEoOXiqHO YTHJ3YBaTH micys BUKOPHUCTAHHA: He HIEPETBOpIOBATH X Ha
0ararono3oBi npenaparu.

7 BaacHuk peecTpaniiinoro MOCBiTYeHH s

8 Homep(u) PeecTpaniiinoro noceigyenns

9 ara nepuoi peecTpanii a6o nepepeecrpanii




10 JlaTa onornenns TEKCTY

14 nunus 2021 poKy

11 Konrakrhi IaHi KoMmaxii

12 Anapeca
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Summary of Product Characteristics

FLUOROURACIL INJECTION BP 50mg/mi

1. Name of the medicinal product
Fluorouracil Injection BP S50mg.ml

2. Qualitative and quantitative composition
Each ml contains
Fluorouracil ....... 50 mg

3. Pharmaceutical form
A clear colorless or almost colorless solution.

4. Clinical particulars

4.1 Therapeutic indications

Fluorouracil is indicated in adults.

Fluorouracil is indicated in the treatment of the following malignancies and disease settings:

in the treatment of metastatic colorectal cancer

- as adjuvant treatment in colon and rectal cancer

- in the treatment of advanced gastric cancer,

- in the treatment of advanced pancreatic cancer,

- in the treatment of advanced oesophageal cancer,

- in the treatment of advanced or metastatic breast cancer,

- as adjuvant treatment in patients with operable primary invasive breast cancer,

- in the treatment of inoperable locally advanced Squamous cell carcinoma of the head and neck in
previously untreated patients

- in the treatment of locally recurrent or metastatic Squamous cell carcinoma of the head ang neck

4.2. Posology and method of administration

Posology

S-fluorouracil should be administered only under the supervision of a qualified physician with extensive
experience in cytotoxic treatment. Patients must be carefully and frequently monitored during the treatment.
The risks and benefits to individual patients should be carefully considered before each treatment.

Method of administration

o-fluorouracil can be administered by intravenous injection as bolus, infusion or continuous infusion for up
to several days. These are general advices. Please refer to a local or international guideline for a more (up
to date) recommendation.




Intravenous administration:

combination of 5-fluorouracil with other cytotoxic agents or dose of concomitantly used folinic acid.

The number of cycles used should be decided by the treating clinician depending on local treatment
protocols and guidelines; taking into consideration treatment success and tolerability in individual patients.

Initial treatment should be given in hospital.

Reduction of the dose is advisable in patients with any of the following;
1. Cachexia

2. Major surgery within preceding 30 days

3. Reduced bone marrow function

4. Impaired hepatic or renal function

Adults and elderly patients receiving 5-fluorouracil should be monitored prior to each dose for
haematological (platelet, leucocyte, and granulocyte counts), gastrointestinal (stomatitis, diarrhoea,
bleeding from the gastrointestinal tract), and neurological toxicity, and, if necessary, the dose of 5-
fluorouracil may be either reduced or withheld.

Necessity of dosage adjustment or discontinuation of the medicinal product depends on the occurrence of
undesirable effects. Haematological toxicities such as reduced leukocytes (< 3500/mm3) and/or platelet
counts (< 100000/mm®) can require treatment interruption. Resumption of treatment must be decided by
the treating clinician depending upon the clinical scenario.

Colorectal cancer:

fluorouracil is preferably used along with folinic acid. Commonly used treatment regimens also combine 5-
fluorouracil and folinic acig with other chemotherapeutic agents such as Irinotecan (FOLFIRI and FLIRI),
Oxaliplatin (FOLFOX) or both Irinotecan and Oxaliplatin (FOLFIRINOX).

The commonly used dose range of 5-fluorouracil varies from 200-600mg/m2 of body surface. The dose also
varies depending administration as intravenous bolus or as continuous intravenous infusion

The dose schedules also vary depending on the chemotherapy regimen, and 5-fluorouracil dose could be
repeated weekly, bimonthly or monthly.

The number of cycles varies with the treatment regimens used and also depends on the clinical decision
based on treatment Success and tolerability.




Breast cancer:

S-fluorouracil is commonly used in chemotherapy regimens in combination with cyclophosphamide and
methotrexate (CMF), or epirubicin, cyclophosphamide (FEC) or methotrexate and leucovorin (MFL). The
usual dose range is 500- 600 mg/m? body surface as an intravenous bolus and repeated every 3—4 weeks

as necessary. In adjuvant treatment of primary invasive breast cancer, duration of treatment will usually
continue for 6 cycles.

Gastric cancer and cancer of gastroesophageal junction:

Peri-operative chemotherapy with ECF regimen  (epirubicin, cisplatin, o-fluorouracil) is currently
recommended. The recommended dose of o-fluorouracil is 200 mg/m2 body surface per day given as
continuous intravenous infusion for 3 weeks. 6 cycles are recommended but this depends on treatment

success and tolerability of medicinal product by the patient,

Oesophageal cancer:

over several days and repeated cyclically depending upon regimen.

For cancers involving lower part of oesophagus, peri-operative chemotherapy with ECF regimen
(epirubicin, cisplatin, S-fluorouracil) is commonly recommended. The recommended dose of 5-fluorouracil is
200 mg/m2body surface per day given as continuous intravenous infusion for 3 weeks and repeated
cyclically.

Concerning administration of 5-ﬂuorouraci|/cisplatin in combination with radiotherapy, please refer to the
literature.

Pancreatic cancer:
ancreatic cancer:

1200 mg/m? body surface per day as continuous intravenous infusion over several days and repeated
cyclically depending upon regimen.

Concerning administration of S-fluorouracil/ cisplatin or carboplatin in combination with radiotherapy, please
refer to the literature,

Special populations:
Renal or hepatic impairment
Caution is advised and the dose might need to be reduced in patients with renal o hepatic impairment.

Paediatric population




Elderly
No dosage adjustment necessary.

4.3 Contraindications
Hypersensitivity to the fluorouracil or to any of the excipients listed

Fluorouracil is contraindicated in the following:

* Serious infections (e.g. Herpes zoster, chickenpox).

e Seriously debilitated patients.

¢ Bone marrow depression after radiotherapy or treatment with other antineoplastic agents.

* Management of non-malignant disease

*  Serious liver impairment

*  Fluorouracil (5-FU) must not be given in combination with brivudin, sorivudin and analogues.
Brivudin, sorivudin und analogues are potent inhibitors of the 5-FU-metabolising enzyme
dihydropyrimidine dehydrogenase (DPD).

¢ Fluorouracil (5-FU) must not be given to patients homozygotic for dihydropyrimidine
dehydrogenase (DPD).

¢ Fluorouracil is strictly contraindicated in pregnant or breast feeding women,

*  Known complete dihydropyrimidine dehydrogenase (DPD) deficiency.

4.4 Special warnings and precautions for use

It is recommended that fluorouracil should only be given by, or under the strict supervision of, g qualified
physician who is conversant with the use of potent antimetabolites and has the facilities for regular
monitoring of clinical, biochemical and haematological effects during and after administration.

All patients should be admitteq to hospital for initial treatment.

Adequate treatment with fluorouracil is usually followed by leucopenia, the lowest white blood cell (W.B.C)
count commonly being observed between the 7t and 14t day of the first course, but occasionally being
delayed for as long as 20 days. The count usually returns to normal by the 30th day. Daily monitoring of
platelet and W.B.C. count is recommended and treatment should be stopped if platelets fall below 100,000
per mm?3 or the W.B.C. count falls below 3,500 per mm3, If the total count is less than 2000 per mm3, and
especially if there is granulocytopenia, it is recommended that the patient be placed in protective isolation in
the hospital and treated with appropriate measures to prevent systemic infection.



toxicity. Care must be taken therefore, in the selection of patients and adjustment of dosage. Treatment
should be stopped in case of severe toxicity.

Cardiotoxicity

Cardiotoxicity has been associated with fluoropyrimidine therapy, including myocardial infarction, angina,
arrhythmias, myocarditis, cardiogenic shock, sudden death and electrocardiographic changes (including
Very rare cases of QT prolongation). These adverse events are more common in patients receiving
continuous infusion of S-fluorouracil rather than bolus injection. Prior history of coronary artery disease may
be a risk factor for cardiac adverse reactions. Care should therefore be exercised in treating patients who
experienced chest pain during courses of treatment, or patients with a history of heart disease. Cardiac
function should be regularly monitored during treatment with fluorouracil. In case of severe cardiotoxicity
the treatment should be discontinued,

Fluorouracil should be used with caution in patients with reduced renal or liver function or jaundice. Isolated
cases of angina, ECG abnormalities and rarely, myocardial infarction have been reported following
administration of fluorouracil. Care should therefore be exercised in treating patients who experience chest
pain during courses of treatment, or patients with a history of heart disease.

Encephalopathy

Cases of encephalopathies (including hyperammonaemic encephalopathy, Ieukoencephalopathy)
associated with 5-fluorouracil treatment have been reported from post-marketing sources. Signs or
symptoms of encephalopathy are altered menta status, confusion, disorientation, coma or ataxia. If a
patient develops any of these Symptoms withhold treatment and test serum ammonia levels immediately. In
case of elevated serum ammonia levels initiate ammonia-lowering therapy.

Dihydropyrimidine dehydrogenase (DPD) deficiency:

DPD activity is rate limiting in the catabolism of S-fluorouracil . Patients with DPD deficiency are therefore at
increased risk of fluoropyrimidines-relateq toxicity, including for example stomatitis, diarrhoea, mucosal
inflammation, neutropenia and neurotoxicity.

DPD-deficiency related toxicity usually occurs during the first cycle of treatment or after dose increase.

Complete DPD deficiency
Complete DPD deficiency is rare (0.01-0.5% of Caucasians). Patients with complete DPD deficiency are at
high risk of life-threatening or fatal toxicity and must not be treated with fluorouracil injection.

Partial DPD deficiency

Partial DPD deficiency is estimated to affect 3-9% of the Caucasian population. Patients with partial DPD
deficiency are at increased risk of severe and potentially life-threatening toxicity. A reduced starting dose
should be considered to limit this toxicity. DPD deficiency should be considered as a parameter to be taken




into account in conjunction with other routine measures for dose reduction. Initial dose reduction may
impact the efficacy of treatment. In the absence of serious toxicity, subsequent doses may be increased
with careful monitoring.

Testing for DPD deficiency

Phenotype and/or genotype testing prior to the initiation of treatment with fluorouracil injection is
recommended despite uncertainties regarding optimal pre-treatment testing methodologies. Consideration
should be given to applicable clinical guidelines.

Genotypic characterisation of DPD deficiency

Pre-treatment testing for rare mutations of the DPYD gene can identify patients with DPD deficiency.

The four DPYD variants ¢.1905+1G>A [also known as DPYD*2A], ¢.1679T>G [DPYD*13], ¢.2846A>T and
C.1236G>A/HapB3 can cause complete absence or reduction of DPD enzymatic activity. Other rare
variants may also be associated with an increased risk of severe or life-threatening toxicity.

Certain homozygous and compound heterozygous mutations in the DPYD gene locus (e.9. combinations of
the four variants with at least one allele of ¢.1905+1G>A or ¢.1679T>G) are known to cause complete or
near complete absence of DPD enzymatic activity.

Patients with certain heterozygous DPYD variants (including C.1905+1G>A, ¢.1679T>G, C.2846A>T and
€.1236G>A/HapB3 variants) have increased risk of severe toxicity when treated with fluoropyrimidines.

The frequency of the heterozygous ¢.1905+1G>A genotype in the DPYD gene in Caucasian patients s
around 1%, 1.1% for C.2846A>T, 2.6-6.3% for C.1236G>A/HapB3 variants and 0.07 to 0.1% for ¢.1679T>G.
Data on the frequency of the four DPYD variants in other populations than Caucasian is limited. At the
present, the four DPYD variants (C.1905+1G>A, c.1679T>G, ¢.2846A>T and c.1 236G>A/Hap83) are
considered virtually absent in populations of African (-American) or Asian origin.

Phenotypic characterisation of DPD deficiency

For phenotypic characterisation of DPD deficiency, the measurement of pre-therapeutic blood levels of the
endogenous DPD substrate uracil (U) in plasma is recommended.

Elevated pre-treatment urail concentrations are associated with an increased risk of toxicity. Despite
uncertainties on uracil thresholds defining complete and partial DPD deficiency, a blood uracil level > 16
ng/ml and < 150 ng/ml should be considered indicative of partial DPD deficiency and associated with an
increased risk for fluoropyrimidine toxicity. A blood uracil level = 150 ng/ml should be considered indicative

virus vaccine,
Itis not advisable to prolonged exposure to sunlight because of the risk of photosensitivity.

Use with caution in patients who have had high-dose pelvic radiation.
9-Fluorouracil Therapeutic drug monitoring (TDM)




TDM of S-fluorouracil may_improve clinical outcomes in patients receiving continuous S-fluorouracil
infusions by reducing toxicities and improving efficacy. AUC is supposed to be between 20 and 30mg x hiL.
Combination of 5-fluorouracil and folinic acid

cases of toxicity than when fluorouracil is used alone. Toxicities observed in patients treated with the
combination are qualitatively similar to those observed in patients treated with o-fluorouracil alone.

Gastrointestinal toxicities are observed more commonly and may be more severe or even life threatening
(particularly stomatitis and diarrhoea). In severe cases, S-fluorouracil and folinic acid must be withdrawn,
and supportive intravenous therapy initiated. Patients should be instructed to consult their treating
physician immediately if stomatitis (mild to moderate ulcers) and/or diarrhoea (watery stools or bowel
movements) two times per day occur,

Particular care should be taken in the treatment of elderly or debilitated patients, as these patients may be
atincreased risk of severe toxicity.

after treatment.
Patients taking phenytoin concomitantly with fluorouracil should undergo regular testing because of the
possibility of an elevated plasma level of phenytoin.

Sodium:
Fluorouracil injection BP contains 7.78 mmol (178.2 mg) of sodium per maximum daily dose (600 mg/m?2).
This should be taken into consideration by patients on g controlled sodium diet.

4.5 Interaction with other medicinal products and other forms of interaction

Various agents have been reported to biochemically modulate the anti-tumour efficacy or toxicity of
Fluorouracil. Common drugs include methotrexate, metronidazole, leucovorin interferon alfa and
allopurinal.,

with folinic acid. Side effects may be more pronounced and severe diarrhoea may occur. Life-threatening
diarrhoeas have been observed if 600 mg/m? of fluorouragil (i.v. bolus once weekly) is given together with
folinic acid.

In combination with other myelosuppressive substances, dosage adjustment is necessary. Concomitant or
previous radiation therapy may require dosage reduction. The cardiotoxicity of anthracyclines may be
increased.

Fluorouracil should be avoided in combination with clozapine due to increased risk of agranulocytosis.



Marked elevations of prothrombin time and INR have been reported in a few patients stabilised on warfarin
therapy following initiation of fluorouracil regimes.

The enzyme dihydropyrimidin dehydrogenase (DPD) plays an important role in the metabolism of
fluorouracil. Nucleoside analogues, e.g. brivudin and sorivudin, may induce an increase in plasma

interval of minimum 4 weeks between administration of fluorouracil and brivudin, sorivudin and analogues
should be kept,

If applicable, determination of DPD enzyme activity is indicated prior to treatment with 5- fluoropyrimidines.
Cimetidine, metronidazole and interferone may increase the plasma level of 5-fluorouracil, thereby
increasing the toxicity of 5-fluorouracil.

In patients receiving phenytoin and fluorouracil concomitantly, an increase of phenytoin plasma
concentration has been reported resulting in Symptoms of phenytoin toxicity.

Fluorouracil enhances the action of other cytostatic drugs and irradiation therapy.

In patients receiving cyclophosphamide, Methotrexate and S-fluorouracil, addition of thiazide diuretics
resulted in a more Pronounced decrease of the number of granulocytes when compared to patients not
receiving thiazides.

Hepatotoxicity (increase in alkaline phosphatases, transaminases or bilirubin) has been observed
commonly in patients receiving 5-fluorouracil in combination with levamisol.

In patients with breast cancer, combination therapy with cyclophosphamide, methotrexate, 5-fluorouracil
and tamoxifen has been reported to increase the risk of thromboembolic events,

Serious, potentially life-threatening mucositis may occur following co-administration of vinorelbine and 5-
fluorouracil/folinic acid,

Vaccination with live vaccines should be avoided in immunocompromised patients.

4.6 Fertility, pregnancy and lactation

Pregnancy:

There are no adequate and well-controlled studies in pregnant women, however, fetal defects and
Mmiscarriages have been reported.

Women of childbearing potential should be advised to avoid becoming pregnant and use an effective
method of contraception during treatment with fluorouracil and upto 6 months afterwards. If the drug is used
during pregnancy, or if the patient becomes pregnant while taking the drug, the patient should be fully
informed of the potential hazard to the fetus and genetic counselling is recommended. Fluorouracil should
be used during pregnancy only if the potential benefit justifies the potential risk to the foetus.

Men treated with fluorouracil are advised not to father a child during and for up to 6 months following
cessation of treatment. Advice on conservation of sperm should be sought prior to treatment because of the
possibility of irreversible infertility due to therapy with fluorouracil,




Breast-feeding;
Since it is not known whether fluorouracil passes into breast milk, breast-feeding must be discontinued if
the mother is treated with fluorouracil,

4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machinery have been performed.

Fluorouracil may induce side effects such as nausea and vomiting. It can also produce adverse event on
nervous system and visual changes which could interfere driving or the usage of heavy machinery.

4.8 Undesirable effects

Frequencies are defined using the following convention:
Very common (21/10), Common (21/100 to < 1/10), Uncommon (=1/1000 to < 1/100), Rare (= 1/10000 to
< 1/1000), Very rare (<1/10000), Not known (cannot be estimated from the available data)

T Y T
m febrile neutropenia

[ :7-10 da ir: 9-14
Blood and lymphatic system Myelosuppress .on (Onset: 7-10 days, Ngd
: days, Recovery: 21-28 days), neutropenia,
disorders Very common : . .
thrombocytopenia, leucopenia, agranulocytosis,
anaemia and pancytopenia,
Bronchospasm, iImmunosuppression with an
Very common . . -_—
; Increased risk of infection,
Immune system disorders : . : .
Generalized allergic reactions, anaphylaxis,
Rare ;
anaphylactic shock.

e T L —
Increase of T4 (total thyroxin), increase of T3

Endocrine disorders Rare (total riio dothyronine).

Metabolism and nutrition
disorders

Very common Hyperuricemia.

m Reversible confusional state may occur,
ey | Doton

Nystagmus, headache, dizziness, symptoms of
Parkinson's disease, pyramidal signs, euphoria,
Somnolence

Nervous system disorders Symptoms of Ieucoencephalopathy including
ataxia, Acute cerebellar syndrome, dysarthria,
Very rare . o . . .
confusion, disorientation, myasthenia, aphasia,
convulsion or coma, kidney failure.

Psychiatric disorders

Uncommon




Peripheral heuropathy may occur,
Not known
hyperammonaemic encephalopathy
Excessive lacrimation, blurred vision, eye

movement disturbance, optic neuritis, diplopia,
Eye disorders Uncommon decrease in visual acuity, photophobia,

conjunctivitis, blepharitis ectropion,

dacryostenosns

lschemlc ECG abnormalities.
Angina pectoris-like chest pain.

Arrhythmia, myocardial infarction, myocardial
Uncommon ishchemia myocarditis, heart insufficiency,
dilative cardiomyopathy, cardiac shock.

Cardiac disorders Cardiac arrest, sudden cardiac death
Cardiotoxic adverse events mostly occur during or
within hours following the first treatment cycle.
Very rare
There is an increased risk of cardiotoxicity in
patients with previous coronary heart disease or
cardlomyopathy

Tachycardla breathlessness, pencardms
Cerebral, intestinal and peripheral ischemia,
Rare Raynaud's syndrome, thromboembolism,
thrombophlebltls/vem tracking,
Hypotens:on

Gastrointestinal adverse events are very common
and may be life- -threatening. Mucositis (stomatitis,
eosophagitis, pharyngitis, proctitis), anorexia,
watery diarrhoea, nausea, vomiting.

Dehydration, sepsis, gastrointestinal ulceration
Uncommon and bleeding (may result in therapy being
dlscontmued) sloughing

hver cell damage
Liver necrosis (cases with fatal outcome), Biliary
sclerosis Cholecystitis

Alopecia, Palmar-plantar erythrodysaesthesia
syndrome (hand-foot syndrome)

Dermatitis, skin alterations (e.g. dry skin, fissure
erosion, erythema, pruritic maculopapular rash),
exanthema, urticaria, photosensmwty
hyperpigmentation of the skin, streaky
hyperpigmentation or depigmentation near the

Vascular disorders

Very common

Gastrointestinal disorders

Hepatobiliary disorders

Very rare

Very common

Skin and subcutaneous tissye
disorders

Uncommon




veins. Changes in the nails (e.g. diffuse superficial
blue pigmentation, hyperpigmentation, nail
dystrophy, pain and thickening of the nail bed,
paronychia) and onycholyse.
M
disorder
| Delayed wound healing, epistaxis, malaise,
General disorders and weakness, fatigue.

administration site conditions Fever, vein discolouration proximal to injection
Not known e

The symptoms and signs of overdosage are qualitatively similar to the adverse reactions but commonly are
more pronounced particularly, the following adverse reactions might occur:

Nausea, vomiting, diarrhoea, gastrointestinal ulceration ang bleeding, bone marrow depression (including
thrombocytopenia, leukopenia, agranulocytosis).

Treatment consists of drug discontinuation and supportive measures.

Patients who have been exposed to an overdose of fluorouragi| should be monitored haematologically for at
least four weeks. Should abnormalities appear, appropriate therapy should be utilised.

4.9 Overdose

5. Pharmacological properties

5.1 Pharmacodynamic properties

Fluorouracil is an analogue of uracil, a component of ribonucleic acid. The drug is believed to function as
an antimetabolite. After intracellular conversion to the active deoxynucleotide, it interferes with the
synthesis of DNA by blocking the conversion of deoxyuridylic acid to thymidylic acid by the cellular enzyme
thymidylate synthetase. Fluorouracil may also interfere with RNA synthesis.

5.2 Pharmacokinetic properties

After intravenous administration, Fluorouracil is distributed through the body water and disappears from the
blood within 3 hours. It is preferentially taken up by actively dividing tissues and tumours after conversion to
its nucleotide. Fluorouracil readily enters the C.S.F. and brain tissue.

Following IV administration, the plasma elimination half-life averages about 16 minutes and is dose
dependant. Following a single IV dose of fluorouracil approximately 15 % of the dose is excreted
unchanged in the urine within & hours; over 90% of this s excreted in the first hour. The remainder is
mostly metabolised in the liver to inactive metabolites by the usual body mechanisms for uracil. Hepatic
impairment may result in slower metabolism of fluorouracil and may require dose adjustment.

S-fluorouracil is catabolised by the enzyme dihydropyrimidine dehydrogenase (DPD) to the much less toxic
dihydro-5-fluorouracil (FUH2). Dihydropyrimidinase cleaves the pyrimidine ring to yield 5-fluoro-




ureidopropionic acid (FUPA). Finally, B-ureido-propionase cleaves FUPA to a-fluoro-B- alanine (FBAL)
which is cleared in the urine. Dihydropyrimidine dehydrogenase (DPD) activity is the rate limiting step.
Deficiency of DPD may lead to increased toxicity of 5-fluorouracil.

5.3 Preclinical safety data
Preclinical information has not been included, as the clinical toxicity profile of fluorouracil has been
established after many years of clinical use.

6. Pharmaceutical particulars

6.1 List of excipients
Sodium hydroxide BP

Tris buffer (Tromethamine) BP
Water for Injections BP

6.2 Incompatibilities

Fluorouracil is incompatible with folinic acid, Carboplatin, Cisplatin, Cytarabine, Diazepam, Doxorubicin,
Droperidol, Filgrastim, Gallium nitrate, Methotrexate, Metoclopramide, Morphine, Ondansetrone, parenteral
nutrition, Vinorelbin, other Anthracyclines.

Formulated solutions are alkaline and it is recommended that admixture with acidic drugs or preparations
should be avoided. In the absence of compatibility studies, this medicinal product must not be mixed with
other medicinal products.

6.3 Shelf life
Shelf life of unopened vial: 2 years.
Vial after first opening: Use immediately after opening

Shelf Life after dilution

After dilution with isotonic Glucose solution, the solution is stable up to period of 5 hours at room
temperature.

From a microbiological point of view, the product should be used immediately. If not used immediately, in-
use storage times and conditions prior to use are the responsibility of the user,

6.4 Special precautions for storage
Store below 25°C. Protect from light. Do not refrigerate or freeze
6.5 Nature and contents of container

Fluorouracil Injection BP js available in 5ml, 10ml, and 20m| vial pack containing Fluorourail BP 50 mg/ml.



6.6 Special precautions for disposal and handling

Cytotoxic Handling Guidelines

Fluorouracil should be administered only by or under the Supervision of a qualified physician who is
experienced in the use of cancer chemotherapeutic drugs.

Fluorouracil Injection should only be prepared for administration by professionals who have been trained in

dedicated for the assembly of cytotoxics.

In the event of spillage, operators should put on gloves, face mask, eye protection and disposable apron
and mop up the spilled material with an absorbent material kept in the area for that purpose. The area
should then be cleaned and all contaminated material transferred to a cytotoxic spillage bag or bin and
sealed for incineration.

Contamination

In the event of contact with the skin or eyes, the affected area should be washed with copious amounts of
water or normal saline. Hydrocortisone cream 1% may be used to treat the transient stinging of the skin.
Medical advice should be sought if the eyes are affected or if the preparation is inhaled or ingested.

First Aid

Eye contact: Irrigate immediately with water and seek medical advice.

Skin contact: Wash thoroughly with soap and water and remove contaminated clothing.
Inhalation, Ingestion: Seek medical advice.

Preparation Guidelines

a) Chemotherapeutic agents should be prepared for administration only by professionals who have been
trained in the safe use of the preparation.

b) Operations such as reconstitution of powder and transfer to syringes should be carried out only in the
designated area.

¢) The personnel carrying out these procedures should be adequately protected with special clothing, two
pairs of gloves one latex, one PVC, (the latex being worn beneath the PV ), this covers differences in
permeabilities to the various antineoplastics, and eye shields. Luerlock syringes and fittings should always
be used both in the Preparation of cytotoxic products and for their administration,

d) Pregnant personnel are advised not to handle chemotherapeutic agents.

e) Refer to local guidelines before commencing.

Disposal




Chemical inactivation can be achieved by 5% sodium Hypochlorite over 24 hours.

Instruction for Use

Diluents

Chemical and physical in-use stability has been demonstrated for 24 hours at 25°C with Glucose 5% or
Sodium Chloride 0.9% Injection or Water for Injections at concentration 0.98 mg/ml of fluorouracil,

From a microbiological point of view, the product should be used immediately. If not used immediately, in-
use storage times and conditions prior to use are the responsibility of the user.

The product should be discarded if it appears brown or dark yellow in solution.

The remainder of solutions should be discarded after use: do not make up into multidose preparations.

7. Marketing authorization holder

8. Marketing authorization number(s)

9. Date of first authorization/renewal of the authorization

10. Date of revision of the text
14-Jul-2021

11. Company Contact Details

12. Address
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